21381

ITEM NO. [ PART NO. | DESCRIPTION |  arv. | | iTEM NO. | PART NO. | DESCRIPTION | arv.
© 1 23040 FLAPPER ASSY. BUNA 1 12 23038  IMPELLER STL- 6.00 DIA. 1
2 22468 SUCTION FLANGE - C.I. 1 .13 22361 SEAL ASY TYPE 21 - SERVICE 1
3 21266 LOCKWASHER S.S. - 3/8 20 14 21260 STUD 3/8-16 X 1.32 S.S. 6
4 21291 CAPSCREW S.S. - 3/8-16 X 1.13 8 15 21269 CAPSCREW S.S. - 3/8-16 X 2.25 2
5 22471  DISCHARGE FLANGE - C.. 1 = 18 29715 ORING - VITON 1
6 34332 PIPE PLUG B - SOCKET HEAD 3/4" NPT 1 17 21259 CAPSCREW S.S. - 3/8-16 X 1.38 4
7 37138 O RING - VITON DISCHARGE 1 18 21268 HEXNUT S.S. - 3/8-16 8
8 41481  PIPE PLUG C - SQ. SOCKET 3/4" NPT 1 19 22356 CLAMPSS.-1" 2
9 22240 GASKET .032 - NI-2085 1 20 26164 PEDESTAL ASSY. - LARGE 1
10 37115  FLAT HD SCREW S.S. - 3/8-16 ?) 21 22348 ADAPTERC.I. 1
11 22244 WEAR PLATE STL 1 22 22351 HOUSING C.I. 1

*RECOMMENDED REPLACEMENT PARTS



*

21372

ITEM NO. | PART NO. DESCRIPTION QTY. ITEM NO. | PART NO. DESCRIPTION QTY.
1 21291 CAPSCREWS.S. - 3/8-16 X 1.13 8 12 22361 SEAL ASSY -1.5" T-21 1
2 21266 LOCKWASHER S.S. - 3/8 16 13 22461 HEXNUT STL. - 5/8-11 1
3 23040 FLAPPER ASSY. BUNA 1 14 22460 LIFT EYE ZPS - 5/8-11 X 10 1
4 22468 SUCTION FLANGE - C.I. 1 15 21268 HEXNUT S.S. - 3/8-16 8
5 22351 HOUSING C.1. 1 16 22356 CLAMPSS. -1" 2
6 37138 ORING - VITON DISCHARGE 1 17 21269 CAPSCREW S.S. - 3/8-16 X 2.25 2
7 22471 DISCHARGE FLANGE - C.1. 1 18 21260 STUD 3/8-16 X 1.32 S.S. 6
8 41481 PIPE PLUG C.I. - 3/4" NPT 2 19 22348 ADAPTERCL.I. 1
9 22240 GASKET .032 - NI-2085 1 20 29715 ORING - VITON 1
10 37115 FLAT HD SCREW S.S. - 3/8-16 2 21 22244 \WEAR PLATE STL. 1
1 23038 IMPELLER D -5.95DIA. i

RECOMMENDED REPLACEMENT PARTS




@

ot

o

g
i

e

{4

34650

PART | ITEM PART | ITEM
NO. NO. DESCRIPTION QTy. NO. NO. DESCRIPTION QTy.

22433 1 ADAPTER- CAST IRON 1 23039 CLAMP ASSEMBLY 1
* 22240 2 GASKET 2 21266 18  LOCK WASHER- 3/8 2

31406 3 ADAPTER- DOUBLE MECH. SEAL 1 21268 19 HEXNUT-3/8-16 2
* 31713 4 DOUBLE MECH. SEAL- SSC 1 21269 20  HEXHD.SCREW- 3/8-16 X 2.25" 2
* 31719 5 IMPELLER- 5.94" 1 22356 21 CLAMP S.S.- 1" 2
* 22376 WEAR PLATE ASSEMBLY 1 31733 22  RELIEF VALVE- 1/4" NPT (125 PSI) 1

22244 6 WEAR PLATE 1 31734 23  PIPE TEE- 1/4" NPT 1

21271 14 ANNULAR GASKET 2 28635 24  PIPE NIPPLE- 1/4" NPT 2

21262 16 FLAT HD. SCREW- 3/8-16 X 1.25" 2 31732 25 ~ GREASE RESERVOIR- 1/4" NPT 1

33117 HOUSING ASSEMBLY CC MTR 1 31735 26 GREASE FITTING- 1/4" NPT 1

22351 7 HOUSING 1

21291 10  CAP SCREW S.S.-3/8-16 X 1.13" 8

41481 15  PIPE PLUG- 3/4" NPT 1

33095 17 STUD S.S.- 3/8-16 X 3.00" 6

21266 18  LOCK WASHER- 3/8 8
* 22358 8 GASKET- DISCHARGE 1

22471 9 FLANGE- DISCHARGE 1

22468 11 FLANGE- INLET 1
* 23040 12 FLAPPER ASS'Y 1

21263 13 ACORN NUT- 3/8-16 2

21266 18  LOCK WASHER- 3/8 6

21268 19 HEXNUT- 3/8-16 6

*- RECOMMENDED REPLACEMENT PARTS




